
19.1

FORMATION AND CONTROL 
OF DISINFECTION  

BY-PRODUCTS

David A. Reckhow, Ph.D.
Professor of Civil and Environmental Engineering 

University of Massachusetts 
Amherst, Massachusetts, United States

Philip C. Singer, Ph.D., P.E., B.C.E.E.
Dan Okun Distinguished Professor of Environmental Engineering 

University of North Carolina 
Chapel Hill, North Carolina, United States

CHAPTER 19

INTRODUCTION  ................................. 19.1

FORMATION OF DISINFECTION  
(AND OxIDATION)  
BY-PRODUCTS  ................................. 19.2
General Considerations .....................  19.2
Identity of Disinfection  
By-Products ....................................  19.3

Factors Influencing By-Product 
[...]
chloramines result in little or no formation of trihalogenated species, that is, THMs and 
the trihaloacetic acids (Cowman and Singer, 1996, Zhang et al., 2000). in contrast, mono-
chloramine produces dichloroacetic acid, but at much lower concentrations than free chlo-
rine. The addition of preformed monochloramine, however, is not commonly practiced. 
Still, because chloramines are almost always applied after a period of free chlorine contact 
(or use of an alternative primary disinfectant), they have the effect of greatly reducing the 
formation of THMs and HAAs (e.g., Speitel, 1999). Figures 19-26 and 19-27 demonstrate 
the impact of ammonia addition to chlorinated finished water from three water treatment 
plants in North Carolina (Singer et al., 1998). Ammonia was added at a 1:4 weight ratio 
relative to chlorine, and waters were held at pH 8.0 and 20°C for the times indicated. As 
shown, little additional THM or HAA6 formation is apparent. 

As a result of the Stage 2 Disinfectants/Disinfection By-products Rule and the shift to 
a locational running annual average instead of the historical system-wide running annual 
average as a basis for regulation and the fact that chloramines essentially stop the continu-
ing formation of THMs and HAAs, many utilities have switched or are planning to switch 
to the use of chloramines as a secondary disinfectant to comply with the Stage 2 Rule.

Changing the Chemistry of Disinfection. A good example of how knowledge of the 
chemistry of DBP formation can be used to effect DBP control is the case of bromate. This 

0

20

40

60

80

100

120

140

C
o

n
ce

n
tr

at
io

n
 o

f T
T

H
M

(u
g

/L
)

TTHM ug/L @ t<0, before NH3
TTHM ug/L @ t=24hr after NH3
TTHM ug/L @ t=72hr after NH3

Fayetteville
(9/18/97)

Fayetteville
(12/10/97) 

Greenville (12/1/97)Greenville (8/6/97)OWASA (10/3/97)

61.5
62.7
66.462.5

60.3
46.2

76.5
69.8
69.7

136
133

138.6

43.5
41.2
39.5

FiguRE 19-26 impact on THM formation from ammonia addition to chlorinated finished water from three 
water treatment plants in North Carolina. (Source: Singer et al., 1998.)

19-AWWA_Ch19_p19.1-19.60.indd   38 9/6/10   4:11:09 PM



 FORMATiON AND CONTROL OF DiSiNFECTiON BY-PRODUCTS 19.39

inorganic DBP is produced almost exclusively from the ozonation of inorganic bromide 
ion. Von Gunten and Hoigne (1994) have shown that multiple pathways are important in 
bromate formation in drinking water, involving some combination of molecular ozone and 
the hydroxyl radical (see discussion in Chap. 7 and Fig. 19-28).

With this knowledge, it is easy to see that there are at least three feasible strategies for 
interrupting the formation of bromate: (1) prechloramination: depress bromide (Br–) con-
centrations by adding chlorine to produce HOBr/OBr– and ammonia to convert the HOBr/
OBr– formed to bromamines prior to ozonation; (2) acidification: depress hypobromite 
(OBr–) concentration by lowering the pH and forming HOBr, which is less reactive than 
OBr– with respect to bromate formation; and (3) preammoniation: add ammonia to con-
vert hypobromous acid and hypobromite formed from the oxidation of bromide by ozone 
to bromamines. All three of these have been tested and found to be effective to varying 
degrees, with prechloramination attracting the most attention (e.g., Buffle et al., 2004; Wert 
et al., 2007). 

Removing Disinfection By-Products after Formation 

in general, DBPs are hydrophilic and have low molecular weights, characteristics that make 
them difficult to remove by most physicochemical processes. For example, the removal 
of THMs in chlorinated water requires either air stripping or GAC adsorption with fre-
quent regeneration. On the other hand, some DBPs are biodegradable and therefore may 
be removed by biologically active filtration. The most common example of this is the 
removal of aldehydes, acids, and ketoacids produced by ozonation. There is also evidence 
that HAAs produced from chlorination can be removed in this way. These postdisinfection 
options are discussed below.

Adsorption. Granular active carbon (GAC) is the adsorbent of choice for removing trace 
levels of organic compounds, especially synthetic organic contaminants, from drinking 

0

20

40

60

80

100

120

140

C
o

n
ce

n
tr

at
io

n
 o

f 
H

A
A

6 
(u

g
/L

)

HAA6 ug/L @ t<0, before NH3

HAA6 ug/L @ t=24hr after NH3

HAA6 ug/L @ t=72hr after NH3

21.2 121.9 54.1 20.3

21.8 121.9 54.8 28

23.5 124.2 55.3 23.4

Fayetteville (9/18/97)Greenville (12/1/97)Greenville (8/6/97)OWASA (10/3/97)

FiguRE 19-27 impact on HAA formation from ammonia addition to chlorinated finished water from three 
water treatment plants in North Carolina. (Source: Singer et al., 1998.)

19-AWWA_Ch19_p19.1-19.60.indd   39 9/6/10   4:11:09 PM



19.40 CHAPTER NiNETEEN 

water. Batch isotherm tests show that the capacity and affinity of GAC for low-molecular-
weight polar organic compounds is limited, rendering GAC adsorption an expensive solution 
for removal of many DBPs. While chloropicrin and 1,1,1-trichloropropanone are strongly 
adsorbed, chloroform and the other THM species are not. The HAAs are also poorly 
removed largely because they are almost completely ionized at pH conditions typical of 
drinking water treatment.

Pilot- and full-scale adsorber studies support the conclusions from bench-scale test-
ing. Graese and colleagues (1987) showed that only 5000 to 6000 bed volumes (BV) of 
water could be processed before reaching 20 percent breakthrough (80 percent chloroform 
removal), corresponding to 50 to 100 days of service (Fig. 19-29). Throughput and bed 
life diminish as the empty-bed contact time (EBCT) drops below 8 to 10 minutes owing to 
changes in the length of the mass transfer zone. Nevertheless, Savitz and colleagues (2005) 
have shown that several point-of-use devices containing GAC have the ability to remove 
substantial amounts of THMs and HAAs for extended periods of time.

it has been suggested that bromate can be removed by GAC (Kirisits et al., 2000). Such 
removal probably occurs through reaction of bromate with reduced sites on the carbon, and 
as a result, competition exists with NOM and some inorganics for those sites. There are 
indications that preozonation may help to improve bromate removal via this mechanism 
because ozone can render NOM more hydrophilic and less readily adsorbable.

Biological Filtration. While biodegradation has been used for enhancing removal of 
NOM and DBP precursors in filters, it also may be used to remove preformed DBPs. The 

BromideBr–

OH

O3 O3

OBr–

H2O2
Dispropor-
tionation

HOBr/OBr–

OH

O3

Bromate

O3

Br°

BrO°

BrO2
–

O3

OH

BrO2°

BrO3
–

Disproportionation

Disproportionation

B

HOBr

A

Br-DBPs

NH2Br
C

FiguRE 19-28 Bromate formation pathways and strategies for bromate control.

19-AWWA_Ch19_p19.1-19.60.indd   40 9/6/10   4:11:09 PM



 FORMATiON AND CONTROL OF DiSiNFECTiON BY-PRODUCTS 19.41

most widely studied cases involve ozonation by-products such as the low-molecular-weight 
aldehydes and ketones. Reckhow and colleagues (1992) conducted biofiltration pilot stud-
ies in a Connecticut utility where they challenged the filters with high levels of ozonation 
by-products. They found that common by-products such as glyoxalic acid are removed 
almost completely at conventional filtration rates (Fig. 19-30). They also found that back-
washing the filters with water containing a chlorine residual could be detrimental to the 
activity of the attached growth; thus filters 2 and 3 were less effective than filters 1 and 4. 
Similar findings have been reported by DiGiano and colleagues (2001) for removal of 
formaldehyde, glyoxal, and methyl glyoxal at EBCTs of 10 minutes.

Removal of chlorination by-products via biofiltration is practiced less commonly. Wu 
and Xie (2005) demonstrated that all HAAs could be removed effectively by GAC/sand fil-
ters at high temperatures. However, at lower temperatures (e.g., <10°C), removal of TCAA 
was poor (<50 percent), except at EBCTs of 10 minutes or more. Kim and Kang (2008) 
confirmed that TCAA was not as well removed as DCAA by biological filtration. They also 
confirmed that the THMs are not degraded in biologically active filters.

Based on the limited research on HAA degradation in filters, and by analogy with the 
larger body of work on ozonation by-products, it seems that the following factors are likely 
to encourage biodegradation of a broad range of oxidation by-products: (1) absence of a 
disinfectant residual in the filter bed during normal operation, (2) little or no disinfectant 
residual in the backwash water, (3) extended EBCTs, that is, 10 minutes or more, (4) warm 
temperatures, (5) prior acclimation by exposure to the DBPs that are to be removed (this 
is often accompanied by partial exhaustion of adsorption capacity if GAC is used), and  
(6) media with high external surface area for good microbial attachment. 

Biological filtration also may be effective for control of bromate. Pilot-plant studies have 
shown removals in the range of 40 to 60 percent (Kirisits and Snoeyink, 1999). Bromate 
seems to serve as a terminal electron acceptor, and as a result, this process may require that 
most of the dissolved oxygen be depleted prior to filtration. in like manner, bromate removal 
has been seen in anoxic groundwaters (Butler et al., 2004).

Cincinnati
Miami

Miami

100

80

60

40

20

0
0

T
im

e 
to

 2
0%

 B
re

ak
th

ro
ug

h 
(d

ay
s)

6000

5000

3000

4000

2000

1000

0

T
hr

ou
gh

pu
t (

B
ed

 V
ol

um
es

)

5 10 15

EBCT (min)

20 25 30

Cincinnati

FiguRE 19-29 Field data on chloroform removal by GAC. (Source: Adapted from Graese et al., 
1987.)

19-AWWA_Ch19_p19.1-19.60.indd   41 9/6/10   4:11:10 PM



19.42 CHAPTER NiNETEEN 

Aeration. THMs are among the most volatile of the chlorination by-products. Accordingly, 
packed tower aeration has been studied by Umphres and colleagues (1983) for removal of 
THMs. As the level of bromine incorporation increases, the rate of loss by aeration decreases 
owing to the lower volatility of the heavier bromine-containing species (Fig. 19-31). Aeration 
is discussed further in Chap. 6.

300

250

200

150

100

50

0

R
A

W
P

O
S

T-
03 R
M

O
3/

R
M

F
IL

T.
 #

1

F
IL

T.
 #

2

F
IL

T.
 #

3

F
IL

T.
 #

4

F
IL

T.
 #

5

350

400

G
ly

ox
al

ic
 A

ci
d 

(u
g/

L)

1.5 gpm/ft2
3.0 gpm/ft2
4.5 gpm/ft2

FiguRE 19-30 impact of filtration rate and backwash on 
removal of glyoxalic acid by biologically active filters.  (Post-O3, 
RM and O3/RM refer to raw water samples treated with ozone, 
alum, and combined ozone and alum, respectively.) (Source: 
Reckhow et al., 1992.)

150 Influent

Effluent

100

50

0

Chloroform Dichloro-
bromomethane

Dibromo-
Chloromethane

Bromoform

45

59

7478

Tr
ih

al
om

et
ha

ne
 C

on
ce

nt
ra

tio
n–

µg
/L

FiguRE 19-31 Comparison  of THM removals from pilot-plant studies on packed tower 
aeration. (Source: Umphres et al., 1983.)

19-AWWA_Ch19_p19.1-19.60.indd   42 9/6/10   4:11:10 PM



 FORMATiON AND CONTROL OF DiSiNFECTiON BY-PRODUCTS 19.43

Membrane Separation. While high-pressure membrane processes are quite effective at 
removing DBP precursors, preformed DBPs usually are much smaller in molecular size 
and therefore less well removed. Reverse osmosis (RO) has exhibited THM rejections as 
high as 90 percent (Reinhard et al., 1986). Membrane composition is likely to be more 
important than molecular weight cutoff ratings. For these small-molecular-weight com-
pounds, rejection depends more on specific chemical properties of both the compound 
and the membrane and on the affinity between the solute and the membrane. in particular, 
charge effects may be an important characteristic in determining rejection. For example, 
Chalatip and colleagues (2009) found that high-density negatively charged NF membranes 
are capable of removing 90 percent or more of the anionic HAAs. On the other hand, 
uncharged DBPs such as NDMA are poorly removed, even by RO (Steinle-Darling et al., 
2007). Partial fouling of membranes may result in improved removal of these difficult sol-
utes. The performance, design, and operational considerations for NF and RO are covered 
in detail in Chap. 11.

dIsInFectIon By-Products In the 
dIstrIButIon system 

Stability of Disinfection By-Products 

The THMs generally are considered to be stable end products of the reaction between 
NOM and chlorine. Although the HAAs are also considered to be stable end products of 
chlorination, they are known to degrade abiotically by decarboxylation or by reductive 
dechlorination. The rate and extent of their degradation tend to be proportional to their 
bromine content (Zhang and Minear, 2002), with tribromoacetic acid being the least stable 
of the bromine- and chlorine-containing trihaloacetic acids. The trihaloacetic acids primar-
ily exchange a bromine atom for a hydrogen atom, forming the corresponding dihaloacetic 
acids. There also may be some conversion of dibromoacetic acid to bromoacetic acid and 
bromochloroacetic acid to chloroacetic acid. Loss of bromine atoms is substantially faster 
than loss of chlorine atoms. Zero-valent iron associated with pipe walls can readily deha-
logenate HAAs (Hozalski et al., 2001), with chloroacetic acid being the final product of  
di- and trichloroacetic acid degradation. Furthermore, linear free-energy calculations by Zhang 
and Minear (2002) suggest that all iodinated trihaloacetic acids except dichloroiodoacetic 
acid are also likely to undergo decarboxylation in drinking water distribution systems.

Reports of the biological degradation of HAAs in drinking water distribution systems 
are well known. Starting with the work of Williams and colleagues (1994), numerous 
researchers have observed a decrease in HAA concentrations in regions of the distribution 
system that have no chlorine residual (e.g., Speight and Singer, 2005), especially when the 
water temperature is high. This loss is particularly noticeable for the dihaloacetic acids. 
Figure 19-32 illustrates, for a utility in the southeastern United States using combined 
chlorine as a secondary disinfectant, the loss of HAAs in the system at high residence 
times when the chlorine residual is depleted. The THM concentration at this same location 
is essentially unchanged. Nitrification also was observed at this same location, indicating 
the presence of ammonia-oxidizing bacteria. Figure 19-33 shows a similar situation for a 
utility in California using combined chlorine. Again, HAA concentrations are decreased at 
locations where the combined chlorine residual is low. [Note that the water ages (residence 
times) shown are based on hydraulic modeling, and therefore, the hierarchical order of 
residence times may not be accurate.] The speciation of the HAAs for this utility is shown 
in Figure 19-34, which illustrates that the decrease in total HAA concentration is due to loss 
of the dihaloacetic acid species.

19-AWWA_Ch19_p19.1-19.60.indd   43 9/6/10   4:11:10 PM



19.44 CHAPTER NiNETEEN 

The fact that HAA levels tend to decrease at high water ages in the distribution system 
means that unlike THM concentrations, which are highest at distribution system locations 
with the highest residence times, HAA concentrations often tend to peak elsewhere in the 
system. For many systems, different patterns are observed at different times of the year 
because biodegradation is limited at colder temperatures, and it is also easier to main-
tain chlorine residual in remote parts of the system when the temperature is colder. This 

0
0 6 8 11 21 24 24 32 32 39 43 >120

10

20

30

40

50

60

70

80

90

100

Average Residence Time (hours)

D
B

P
 C

on
ce

nt
ra

tio
n 

(µ
g/

L)

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

To
ta

l C
hl

or
in

e 
R

es
id

ua
l (

m
g/

L)

THM4
HAA9
Total Chlorine

FiguRE  19-32 Trihalomethane and haloacetic acid concentrations and total chlorine residual at various 
water ages for a utility in the southeastern United States. (Source:Baribeau et al., 2006, AWWA Research 